
University of Colorado, Boulder
CU Scholar

Civil Engineering Graduate Theses & Dissertations Civil, Environmental, and Architectural Engineering

Spring 1-1-2018

Evaluating Treatment Approaches for Sustainable
Reuse of Greywater, Wastewater, and Stormwater
Kyle Andrew Thompson
University of Colorado at Boulder, kathom198@gmail.com

Follow this and additional works at: https://scholar.colorado.edu/cven_gradetds

Part of the Environmental Engineering Commons, and the Sustainability Commons

This Dissertation is brought to you for free and open access by Civil, Environmental, and Architectural Engineering at CU Scholar. It has been accepted
for inclusion in Civil Engineering Graduate Theses & Dissertations by an authorized administrator of CU Scholar. For more information, please contact
[...]

and endocrine disruptors.11,12 Due to current and projected water scarcity, many 

drinking water utilities are assessing alternative water sources to augment water 

supplies.  

Alternative drinking water sources include municipal wastewater effluent and 

stormwater, and each presents unique risks and advantages for reuse. Wastewater 

effluent quantities are large and not sensitive to drought or precipitation 

fluctuations. In the United States, 12 billion gallons per year of wastewater effluent 

is discharged to oceans and estuaries, and recycling this effluent could provide 27% 

of drinking water supply.17 Stormwater supply will change depending on land use 

and climate change,31 and would require greater storage volume due to higher 

variability. Wastewater effluent quality is relatively consistent because it is already 

treated to permit specifications, while stormwater quality at a given location can vary 

by orders of magnitude due to precipitation conditions.32 Quantitative microbial risk 

assessments indicate that engineered reuse has lower risk from pathogens than de 

facto reuse.18,19 Nevertheless, stormwater has easier public acceptance. For example, 

during the Millenium Drought in Australia, a wastewater reuse project was cancelled 



12 

because the public voted against, but a stormwater reuse project found widespread 

support.20,29,30  

Research on potable reuse of wastewater effluent has focused on advanced 

treatment technologies such as adsorption,24 advanced oxidation,49 and reverse 

osmosis22  for removal of trace organic compounds,24,26 DBPs,22 and DBP precursors.27 

Nitrogenous DBPs, such as haloacetonitriles (HANs) are challenging for reuse due to 

the poor removal of these compounds by reverse osmosis and the elevated levels of 

nitrogen in wastewater effluent relative to surfacewaters.17,22 These advanced 

treatment processes may be necessary, especially considering social acceptance and 

uncertainty. However, cost effective reuse plans would likely take advantage of 

existing infrastructure (i.e, reservoirs, drinking water treatment facilities, 

distribution networks) and add advanced treatment after the existing treatment 

processes to the extent needed. Reducing turbidity and organic matter via 

conventional drinking water treatment (CDWT), i.e., 

coagulation/flocculation/sedimentation/filtration/disinfection, would increase the 

effectiveness of downstream advanced treatment (e.g., by decreasing competition for 

activated carbon adsorption).50  Coagulation has already been included in full-scale 

wastewater reuse treatment trains in Windhoek, Namibia51 and Gwinnett, Georgia.52 

Nevertheless, research on wastewater coagulation in the context of reuse is limited, 

with most research on municipal wastewater coagulation focused on phosphorus 

removal53 or enhancing membrane filtration performance.54 

Research on potable reuse of stormwater is limited relative to wastewater.  

Most research on stormwater treatment has the objective of protecting water bodies,31 

and focuses on passive, structural technologies such as stormwater ponds, 

constructed wetlands, and bioretention cells.31 Turbidity, color, fecal indicators, and 

certain metals such as iron  have been identified as priorities when treating 

stormwater for potable reuse, while nutrients and pesticides are usually below 



13 

drinking water guidelines.29,34,35 Coagulation has been suggested as an appropriate 

treatment for stormwater due to its low alkalinity.35 However, there have been only 

a few studies on stormwater coagulation, and these have focused on treating highly 

contaminated highway runoff for environmental discharge.36,37  

 A greater understanding of the effectiveness of CDWT on wastewater effluent, 

stormwater, and blends of these alternative source waters with surface water is 

needed. This better understanding would enable determination of (1) the most 

appropriate water supply augmentation option for a municipality, (2) the degree of 

contaminant removal to expect from CDWT of blended or unblended alternative 

source waters, and (3) the degree of blending or advanced treatment necessary before 

or after the existing drinking water facility 

 To further this understanding, this study systematically evaluated CDWT of 

stormwater, wastewater effluent, and blends at the bench-scale. To assess which 

types of stormwater and wastewater effluent or most treatable with CDWT and most 

appropriate for reuse, a wide range of samples was collected (i.e., stormwaters from 

various drainage land uses and precipitation conditions, and wastewater effluents 

with various degrees of nutrient removal). Two approaches were investigated for 

predicting DOC removal from blends.  The objectives of this study were to (1) 

determine the effectiveness of CDWT for removal of turbidity, TOC,  and DBP 

precursors from wastewater effluent, stormwater, and blends; (2) compare  models 

for DOC removal from blends; (3) test the impact of pretreatment with CDWT prior 

to blending; and (4) determine the degree of blending needed for regulatory 

compliance. The results of this study will provide decision-makers with information 

to select the most appropriate alternative source water(s) and to determine the 

necessary degree of blending or advanced treatment to evaluate at the pilot-or 

demonstration plant scale.  

2.2 Methods 



14 

2.2.1 Alternative Source Waters and Sampling 

One surface water source was selected to represent a typical source water for 

CDWT. This source water was not significantly wastewater-impacted. Two samples 

were collected from the Boulder Reservoir, CO, in January (Surface Water-1) and 

March (Surface Water-2); both samples had similar water quality with all measured 

parameters within ±23% except turbidity, which was about five times higher in the 

March sample due to high wind conditions.  

Eight stormwater (StmW) samples were selected based on precipitation (rain 

or snow; amount; and antecedent dry days) and drainage basin land use (paved, 

unpaved, or mixed use), as both impact stormwater quality.55,56 Seven were collected 

in Colorado. The Industrial StmW and Highway StmW samples were collected from 

an industrial area and an interstate highway, respectively, during the same rain 

event. Two Parking Lot StmW samples were collected from the same impervious 

parking lot at the beginning of two different snow events; the first (Parking Lot 

StmW-1) was collected after 38 antecedent dry days, and the second (Parking Lot 

StmW-2) after 2 antecedent dry days. The Field StmW sample was collected from an 

outfall that drains a university football field with natural grass. The Campus 

Manhole StmW sample was collected during a snowmelt from the last manhole prior 

to a retention pond that supports a mixed-use drainage basin (i.e., fields, roofs, and 

roads); from that retention pond, the Campus Pond StmW sample was collected 

during dry weather. The Suburban Pond Outlet StmW sample was collected during a 

rain event from the overflow of a retention pond in a suburban (i.e., mixed use) area 

in New York. All samples were 10 to 40 L grab samples, except the Suburban Pond 

Outlet StmW, which was a 6-hour composite sample.  

The municipal wastewater effluent (WWeff) sources were selected based on the 

treatment processes used at the wastewater treatment facility, specifically the type 

and extent of removal for biochemical oxygen demand (BOD), nitrogen (N), and 



15 

phosphorus (P). One facility achieved only BOD removal without nitrification; two 

facilities achieved both BOD and nitrogen removal; and two facilities achieved BOD, 

nitrogen, and phosphorus removal. The BOD-Removal WWeff sample was collected 

from a 4,900 m3/day facility in California that doses ferric chloride in the collection 

network for odor control and uses trickling filters and bioflocculation basins for BOD 

removal (no nitrification). The N-Removal Filter WWeff sample was collected from a 

6,100 m3/day facility in Colorado that uses trickling filters for BOD removal and 

nitrification and uses submerged filters for denitrification. The N-Removal 

Bardenpho WWeff sample was collected from a 4,000 m3/day facility in Colorado that 

uses a 4-Stage Bardenpho process for BOD and N removal. The P-Removal 

Johannesburg WWeff sample was collected from a 26,000 m3/day facility in Nevada 

that uses ferric chloride and anionic polymer to enhance primary settling and uses a 

modified Johannesburg process for BOD, N, and P removal. The P-Removal A2O 

WWeff sample was collected from a 390 m3/day facility in Colorado that uses 

sequential anaerobic, anoxic, and aerobic processes (A2O) for BOD, N and P removal, 

followed by alum coagulation and dual-media filtration for additional P removal. All 

samples were 10 to 40 L grab samples collected before disinfection, except the N-

Removal Bardenpho WWeff sample was collected after ultraviolet disinfection. An 

overview of the initial water quality of all fifteen samples is in Table 2.1.  

 

 



16 

W
a

te
r 

p
H

 

A
lk

. 

(m
g
/L

 a
s 

C
a
C

O
3
) 

T
u

rb
. 

(N
T

U
) 

U
V

A
2
5
4
 

(1
/c

m
) 

T
O

C
 

(m
g
/L

) 

D
O

C
 

(m
g
/L

) 

S
U

V
A

 

(L
/m

/m
g
) 

2
4

-h
r 

C
l 

D
e
m

a
n

d
 

(m
g
/L

) 

S
u

rf
a

ce
 W

a
te

r 
 

 
 

 
 

 
 

 

S
u

rf
a
ce

 W
a

te
r-

1
 

7
.8

 
5

6
 

1
1
 

0
.0

6
3
 

3
 

3
 

1
.9

 
2

.1
 

S
u

rf
a
ce

 W
a

te
r-

2
 

8
.0

 
7

0
 

5
1
 

0
.0

5
8
 

3
 

3
 

1
.7

 
- 

S
to

rm
w

a
te

rs
  

 
 

 
 

 
 

 
 

In
d

u
st

ri
a

l 
S

tm
W

 
6

.9
 

8
5
 

2
5

5
 

2
.0

6
3
 

1
2

0
 

1
1

7
 

1
.7

 
- 

H
ig

h
w

a
y
 S

tm
W

 
6

.7
 

4
0
 

2
6

8
 

1
.8

9
4
 

8
6
 

8
7
 

2
.2

 
- 

F
ie

ld
 S

tm
W

 
7

.8
 

7
6
 

1
4

6
 

0
.2

0
3
 

1
1
 

1
2
 

1
.8

 
2

1
.3

 

C
a
m

p
u

s 
M

a
n

h
o
le

 S
tm

W
 

7
.3

 
3

0
 

2
8
 

0
.2

1
3
 

1
0
 

7
 

3
.2

 
1

3
.9

 

S
u

b
u

rb
a

n
 P

o
n

d
 O

u
tl

e
t 

S
tm

W
 

7
.8

 
4

6
 

6
2
 

0
.2

4
5
 

7
 

6
 

3
.9

 
1

5
.6

 

C
a
m

p
u

s 
P

o
n

d
 S

tm
W

 
7

.5
 

1
9

7
 

1
5
 

0
.2

1
6
 

7
 

- 
3

.1
 

- 

P
a

rk
in

g
 L

o
t 

S
tm

W
-1

 
8

.9
 

7
1
 

1
4

8
 

0
.6

1
8
 

2
2
 

1
9
 

2
.8

 
2

0
.3

 

P
a

rk
in

g
 L

o
t 

S
tm

W
-2

 
8

.4
 

2
9
 

5
4
 

0
.1

3
6
 

4
 

4
 

3
.3

 
8

.3
 

W
a

st
ew

a
te

r 
E

ff
lu

en
ts

 
 

 
 

 
 

 
 

 

B
O

D
-R

e
m

o
v
a

l 
W

W
e
ff

 
8

.1
 

3
5

3
 

4
.7

 
0

.2
3
0
 

1
5
 

1
3
 

1
.7

 
>

9
1
 

N
-R

e
m

o
v
a

l 
F

il
te

r 
W

W
e
ff

 
7

.8
 

6
2
 

1
.6

 
0

.1
8
5
 

1
0
 

1
0
 

1
.8

 
2

6
.7

 

N
-R

e
m

o
v
a

l 
B

a
rd

e
n

p
h

o
 W

W
e
ff

 
7

.8
 

9
9
 

1
.7

 
0

.1
5
5
 

8
 

8
 

1
.9

 
1

4
.7

 

P
-R

e
m

o
v
a

l 
J

o
h

a
n

n
e
sb

u
rg

 W
W

e
ff

 
7

.9
 

1
2

2
 

5
.2

 
0

.1
2
8
 

8
 

8
 

1
.6

 
1

5
 

P
-R

e
m

o
v
a

l 
A

2
O

 W
W

e
ff

 
7

.6
 

9
5
 

0
.4

 
0

.1
0
6
 

6
 

6
 

1
.8

 
9

.2
 

 T
a

b
le

 2
.1

 I
n

it
ia

l 
W

a
te

r
 Q

u
a

li
ty

 O
v

e
r
v

ie
w

. 



17 

2.2.2 Analytical Methods 

Total organic carbon (TOC) and dissolved organic carbon (DOC) were 

determined using a Shimadzu TOC-VSCH analyzer (Kyoto, Japan). Turbidity was 

measured with a Hach 2100N Turbidimeter (Loveland, CO, USA). Alkalinity was 

determined by the bromocresol green-methyl red method with a Hach digital titrator. 

Ultraviolet absorbance at 254 nm (UVA254) was measured with a Hach DR 6000 

spectrophotometer with a 10-mm sample cell. pH was measured with a Thermo 

Scientific Orion Star A211 pH meter. DOC and UVA254 samples were prepared by 

filtration with 0.45-µm nitrocellulose membranes. Metals (Ag, Al, As, Ba, Cd, Cr, Cu, 

Mn, Pb, Sb, Se, Th, and Zn) were analyzed using Indium as an internal standard with 

a Perkin Elmer SCIEX inductively coupled plasma mass spectrometer (model Elan 

DRC-e) (Waltham, MA, USA).  

2.2.3 Jar Test Procedure 

Bench-scale jar tests were used to evaluate the treatment capacity of 

coagulation, flocculation, and sedimentation. Each experiment used six 2-L jars, each 

with 1 L of sample plus alum (Al2(SO4)3·16H2O) doses of 0, 10, 20, 40, 80, and 160 

mg/L. The jar testing procedure (i.e., mixing speed and duration) for coagulation, 

flocculation, and sedimentation has been described previously.46 There was 10% 

replication of these experiments. Two raw water samples, Parking Lot StmW-1 and 

N-Removal Bardenpho WWeff, were also tested with ferric chloride as the coagulant.  

2.2.4 DBP Formation and Toxicity 

Free chlorine demand under Uniform Formation Conditions (UFC)57 was 

determined before and after coagulation: the holding temperature was 20±1 °C, the 

contact time was 24±1 hours, the pH was adjusted to 8.0±0.2 with a borate buffer, 

and the free chlorine residual after 24 hours was 1.0±0.4 mg/L as Cl2. Free chlorine 

residual was measured with the N,N diethyl-1,4 phenylenediamine sulfate (DPD) 

method with a Hach pocket colorimeter. Eighteen DBPs were measured using EPA 



18 

Methods 551.1 and 552.257–59: total trihalomethanes (TTHM), including chloroform, 

bromodichloromethane, dibromochloromethane, and bromoform; chloropicrin; four 

haloacetonitriles (HAN4), including trichloroacetonitrile, dichloroacetonitrile, 

bromochloroacetonitrile, and dibromoacetonitrile; four unregulated haloacetic acids 

(HAAs), including bromochloroacetic acid, bromodichloroacetic acid, 

dibromochloroacetic acid, and tribromoacetic acid, and the five regulated HAAs 

(HAA5), including chloroacetic acid, bromoacetic acid, dichloroacetic acid, 

trichloroacetic acid, and dibromoacetic acid. DBP formation analysis was conducted 

on initial samples and samples coagulated with 40 mg/L alum. This dose was chosen 

to represent a typical alum dose and because it usually caused maximum or near-

maximum removal of turbidity and TOC; the only exception was the Parking Lot 

StmW-1, which required 80 mg/L alum for significant turbidity removal. Three 

samples (BOD-Removal WWeff, Industrial StmW, and Highway StmW) were not 

included in the DBP analysis because high TOC or ammonia concentrations which 

caused impractically high free chlorine demands.  

DBP toxicity was estimated by cytotoxicity, which is the tendency of a chemical 

agent to damage cells, and genotoxicity, which is the tendency of a chemical agent to 

damage genetic information. Cytotoxicity was calculated by multiplying the molar 

concentration of each DBP by its corresponding cytotoxicity index (CTI), which is 

based on the inverse for the lethal concentration for 50% (LC50) of Chinese hamster 

ovary cells relative to the control.60 For each water, the calculated cytotoxicity of the 

measured DBPs was summed for each DBP class (HAN4, chloropicrin, TTHM, HAA5, 

and other HAAs) and for all measured DBPs to represent the total calculated 

cytotoxicity. Genotoxicity was calculated the same way but instead using each DBP’s 

corresponding genotoxicity index (GTI), which is based on an inverted 50% tail DNA 

value, a quantitative measure of DNA damage in Chinese hamster ovary cells.60 



19 

These approaches provide an indication of relative toxicity but they do not account 

for synergistic effects or unidentified DBPs.  

2.2.5 Blends 

Three alternative water sources were blended with surface water using equal 

volumes:  Parking Lot StmW-1 with Surface Water-1, Field StmW with Surface Water-

2, and N-Removal Bardenpho WWeff with Surface Water-1. Jar test experiments were 

conducted on each 50:50 blend. The different surface water samples were used due to 

different timings of the alternative source water sample collection and were not 

expected to impact results as both were very similar to each other. Also, two 